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Dongle for PS3
(B) SERIAL NO, : NIA

(C) POWER SUPPLY : DC 5V From PC

Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart C 2007

The device described above is tested by Audix Technology (Shenzhen) Co., Ltd. to determine
the maximum emission levels emanating from the device. The maximum emission levels are
compared to the FCC Part 15 Subpart C limits for radiated and conducted emissions.

The test results are contained in this test report and Audix Technology (Shenzhen) Co.. Ltd. is
assumed full responsibility for the accuracy and completeness of tests. Also, this reporl shows
that EUT is technically compliant with FCC requirements.
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1. SUMMARY OF STANDARDS AND RESULTS

1.1. Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
Power Line Conducted Emission Test FCC Part 15C: 15.209 PASS

ANSI C63.4-2003

FCC Part 15C: 15.249

i issi PASS
Radiated Emission Test ANSI C63.4-2003

Band Edge Compliance Test FCC Part 15: 15.249 PASS

20dB Bandwidth Test FCC Part 15: 15.215 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409
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2. GENERAL INFORMATION

2.1. Description of Device (EUT)

Product name : PS3 Guitar Controller Dongle

Model Number : #8221512 Rock band wireless guitar Dongle for PS3

Operation frequency : 2408MHz~2474MHz

Modulation : GFSK

Power : DC 5V From PC

Applicant : Harmonix Music Systems, Inc.

625 Massachusetts Ave 2nd Floor Cambridge, MA
02139 United States

Manufacturer : Dong Guan Contel Electronics Co., Ltd.
2" Industrial Park, DiChong District, GaoBu Town,
Dong Guan City, Guang Dong Province, China

Date of Test : Aug.06~10, 2007

2.2. Tested Supporting System Details

2.2.1. NOTEBOOK

M/N : PP21L

Manufacturer . DELL

Power Adaptor . Unshielded, Detachabled, 3m
Adaptor Manufacturer : DELL

Adaptor Model No :  PA-1600-06D2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409



2.3. Test Facility

Site Description
3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

FCC ID:VFR8221512
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Jun. 13, 2006 File on Federal
Communication Commission
Registration Number: 90454

Jan.31, 2007 File on Federal Communication
Commission
Registration Number: 794232

Accredited by DATech, German
Registration Number: DAT-P-091/99-01
Feb. 02, 2004

Accredited by NVLAP, USA
NVLAP Code: 200372-0

Apr.01, 2006
2.4. Measurement Uncertainty
No. Item Uncertainty
1. | Uncertainty for Conducted Emission Test 1.22dB
2. | Uncertainty for Radiated Emission Test<1GHz 4.62dB
3. | Uncertainty for Radiated Emission Test>1GHz 4.79dB
4. | Uncertainty for Frequency measure 0.42*10°

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409
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3. POWER LINE CONDUCTED EMISSION TEST
3.1. Test Equipments

Item [Equipment Manufacturer Model No.|Serial No. Last Cal. |Cal. Interval

1. [Test Receiver |Rohde & Schwarz|ESHS10 [838693/001 May 11, 07 |1 Year

2. |L.LS.N#1 Rohde & Schwarz|ESH2-75 [834066/011 |May 11, 07 |1 Year

3. |L.ILS.N.#2 Kyoritsu KNW-407 |8-1636-1 May 11, 07 |1 Year

4. |Terminator Hubersuhner 50Q No. 1 May 11, 07 |1 Year

5. |RF Cable MIYAZAKI 5D-2W LISN Cable 1# [Aug.11, 07 |1/2 Year

6. |Coaxial Switch |Anritsu MP59B  |M55367 Aug.11, 07 |1/2 Year

7. |Pulse Limiter  |Rohde & Schwarz|ESH3-Z2 [100340 Aug.11, 07 |1/2 Year

3.2. Block Diagram of Test Setup

3.2.1. Block diagram of connection between the EUT and simulators

AC Mains

Test Receiver

Notebook

EUT

<4— L.I.S.N. #2

(EUT: PS3 Guitar Controller Dongle)

3.3. Power Line Conducted Emission Test Limits

Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.

2. The lower limit shall apply at the transition frequencies.

3.4. Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1.

3.4.2.

PS3 Guitar Controller Dongle (EUT)

Model Number : #8221512 Rock band wireless guitar Dongle for PS3
Serial Number : N/A

Support Equipment: As Tested Supporting System Detail, in Section 2.2..

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409



FCC ID:VFR8221512
Page 3-2

3.5. Operating Condition of EUT
3.5.1. Setup the EUT as shown in Section 3.2..

3.5.2. Letthe EUT work in test modes (TX Mode) and test it.

3.6. Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via PC connected to the power mains through a line impedance stabilization network
(L.I.S.N. 2#). This provides a 50 ohm coupling impedance for the EUT. Please refer the
block diagram of the test setup and photographs. Power on the PC and let it work normally,
we use a keyboard test soft ware, let EUT working in test mode, then test it. Both sides of
AC line are checked to find out the maximum conducted emission. In order to find the
maximum emission levels, the relative positions of equipment and all of the interface cables
shall be changed according to ANSI C63.4: 2003 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 10kHz.
The frequency range from 150kHz to 30MHz is checked.

The test result are reported on Section 3.7.,
3.7. Power Line Conducted Emission Test Results
PASS.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409
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1w No.6 ke Feng Road Bl:ck 52,
A UDIX Shenzhen Soience & Tndustry Fark
Nant.ou, henzhen, Guangdong, China
Tel:+56-755-26639495-7
Fax:+86-7?55-26632877
Postoode: 515057

Data: 2 File: D'DATA' 2007 Report'CyCONTELACS7Q1060.EMI (2)
0 Level (dBuv) Date: 2007-08-08
FCCPART 15 C
3 FCC PART 15 C (AVG)
40
q
4
7
q 1
10 T
u.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Fite no. : Audix 1# Conduction Data no. L
Dis. / Lint. 5 = ENwa0? VAL (1#) LISN Phase
Limit : FCC PART 15 C
Env. / Ins. : Temwp:Z3' Humi:54% E3HS10 Enginser @ Skyel
EUT : P53 Guirtar Controller Dongle
Fower Rating : DC 5V Frow PC
Test. Mode : TX Mode
M/ : #8221512 Rock band wireless guitar Dongel for PS3
LISM. Cable Emi==ion
Frem. Factor Loss  Reading Lewel Limirs Margin Remark
[MH=) [dE) [ dE) [ dBuvf) [ dBuvf) [dBuv) [dE)
1 0.15 0.z2z2 10.15 35.39 49.76 65.96 16.20 )3
2 0.15 0.2z 10.15 19.79 30.16 55.96 25.80 Average
3 0.15 0.17 10.15 35.50 49,52 642,33 14.51 )3
4 0.18 0.17 10.15 20.50 30.82 54,33 23.51 Average
5 0.35 0.0% 10.14 23.30 33.53 5B.33 24,580 )3
7] 0.3a a.08 10.14 15.60 25.63 45/.33 22 .50 LAverange
7 0.55 0.05 10.14 19.76 29.95 S56.00 26.05 2P
= 0.55 0.05 10.14 14.60 24.73 46.00 21.21 Lverage
o 0.67 0.05 10.14 17.90 28.09 5E6.00 27.91 o) 3
10 0.67 0.05 10.14 13.z2Z0 23.39 46.00 2Z2.61 LAverage
11 1.35 o.04 10.15 1&5.86 29.07 56.00 Z26.93 QP
1z I 235 0.04 10.15 14.50 24,639 46.00 2l 30 Average

Femarks: 1. Emission Lewvel= LISN Factor + Cable Loss + Reading.
Z. If the sveradge limit iz wert when useing a gquasi-peak detsctor,
the EUT =shall he deesmwsd to meset hoth limits and weasuremsnt
with average detector iz unhecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409
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No.6 ke Feng Road Bl:ck 52,

: @
| DIX Shenzhen Science & Industcry Fark

Nantou, Shenshen, Guangdong, China
Tel:+56=-755-2AA39495-7
Fax:+86-755-26632877

Postcode: 515057

Data: 1

File: DXDATA' 2007 ReportiCyCONTELACS 7O 1060.EMI {2)

0 Leved (dBu'y) Date: 2007-08-08

FCCPART 15 C

FCC PART 15 C (AVG)

40
DJS i
Sire nno.
Di=s. / Ant.
Limit

Env. / Ins.
EUT

Fower Rating
Test Mode
M/

5 1 2 5 10 20 30
Frequency (MHzZ)
Audix 1 Conduction Data no. 1
- KMw4a07?  VE [1H) LISN Phase
FCC PART 15 C
Temwp:23"' Humwi:54% ESHS510 Engineer : Skyel

P33 Guitar Controller Dongle

DC 5V From FPC

TX Mode

#8221512 Rock band wireless guitar Dongel for P53

LISN. Cabhle Ewission

Faccor Loss  Reading Lewel Limir=s Margin Remwark

[ dh) [ dh) [dBuy) [dBuy) [dBuW) [ dh)

0.1%2 10.15 40.00 50.34 64 .56 14.22 P

0.1% 10.15 2Z6.00 J6.34 54,56 18.22 Lverage
0.11 10.14 Z6.40 J6.65 59.47 22.62 wP

0.11 10.14 16.00 Z26.25 49,47 23.22 Lverage
0.07 10.14 21,42 31.63 56.90 25.27 ) 3

0.07 10.14 15.00 25.21 4h6.90 21.A/9 Lverages
0.05 10.14 20.40 30.59 56.00 25.41 ) 3

0.05 10.14 13.890 z4.08 46.00 21.91 Lverage
0.04 10.15 13.82 Z24.01 S56.00 3l1.99 )3

0.04 10.15 10.50 Zz0.R5 46.00 25.31 Lverage
0.08 10.16 13.46 23.74 56.00 Jz.20 QF

0.08 10.18 5.30 15.56 46,00 27.424 Lverage

Remwmarks: 1. Emission Lewvel= LISHN Factor + Cable Loss + Reading.
Z. If the sverage limit i= mwet when useing a quasi-peak detector,
the EUT shall he deewed to weet both limits and weasuremwent
with average detsctor i=s unhecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409



FCC ID:VFR8221512

Page 4-1
4. RADIATED EMISSION TEST
4.1. Test Equipment
The following test equipments are used during the radiated emission test :
4.1.1. For Anechoic Chamber
Frequency rang: 30~1000MHz
Item |[Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval
1. |EMI Spectrum |Agilent E7403A MY42000106 [May 11, 07 |1 Year
2. |Test Receiver |Rohde & Schwarz|ESVS20 |830350/005 |May 11, 07 |1 Year
3. |Amplifier HP 8447D 2944A07794 |Mar.12, 07 (1/2 Year
4. |Bilog Antenna |Schaffner CBL6111C {2598 Feb.22, 07 |1 Year
5. |RF Cable MIYAZAKI 5D-2W 3# Chamber No.1 |July. 16, 07]1/2 Year
6. RF Cable MIYAZAKI 5D-2W 3# Chamber No.2 [July. 16, 07 [1/2 Year
1. RF Cable FUJIKURAwW RG-55/U  |3# Chamber No.3 [July. 16, 07 [1/2 Year
8. |RF Cable FUJIKURA RG-55/U  [3# Chamber No.4 |July. 16, 07 |1/2 Year
9. |Coaxial Switch |Anritsu MP59B M73989 July. 16, 07 [1/2 Year
Frequency rang: above 1000MHz
Item |Equipment Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval
1. [Spectrum Agilent E4407B MY 41440292 [May 11,07 |1 Year
2.  |Amp HP 8449B 3008A00863 |May 11, 07 |1 Year
3. |Antenna EMCO 3115 9607-4877 Jan. 23,07 |1.5 Year
4. |HF Cable Hubersuhne |Sucoflex104 |- May 11, 07 |1 Year
5. |Antenna ETS 3116 00060088 May. 28, 07 |1 Year

4.2. Block Diagram of Test Setup

4.2.1. Block Diagram of connection between EUT and simulators

AC Mains

<—|Notebook

EUT

(EUT: PS3 Guitar Controller Dongle)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409
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4.2.2. Anechoic Chamber Setup Diagram

ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

——— 3METERS

EUT and
Support System

TURN TABLE| 0-8 METER

GROUND PLANE

4.3. Radiated Emission Limit Standard: FCC 15.249

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Local Oscillator: 3 114.0 dB(uV)/m (Peak)

94.0 dB(uV)/m (Average)
Above 1000 3 Other:
74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)
Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.4. EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.4.1. PS3 Guitar Controller Dongle (EUT)

Model Number  :  #8221512 Rock band wireless guitar Dongle for PS3
Serial Number @ N/A

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409
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4.6.

4.7.
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Operating Condition of EUT
4.5.1. Setup the EUT as shown in Section 4.2..

4.5.2. Letthe EUT work in test modes (TX Mode) and test it.

Test Procedure

The EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. The EUT is set 3 meters away from the receiving antenna,
which is mounted on a antenna tower. The antenna can be moved up and down
between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and
vertical polarization of the antenna is set on Test. In order to find the maximum
emission levels, all of the interface cables must be manipulated according to ANSI
C63.4-2003 on radiated emission Test.

The bandwidth of the EMI test receiver (R&S ESVS20) is set at 120kHz for
frequency range from 30MHz to 1000 MHz.

The bandwidth of the VBW is set at 3MHz and RBW is set at 1IMHz for peak
emissions measurement above 1GHz and 1MHz RBW 10Hz VBW for average
emission above 1GHz

The frequency range from 30MHz to 1000MHz and above 1GHz. are checked.

The test modes (TX Mode) is tested in Anechoic Chamber and all the scanning
waveforms are reported on Section 4.7.

Radiated Emission Test Results
PASS.

The frequency range from 30MHz to 1000MHz and above 1GHz. is investigated.
Please see the following pages.

All measurements for radiated emissions within the restricted bands were performed
using a Quasi-Peak detector with 120kHz RBW below 1GHz and a Peak and Average
detector with LMHz RBW above 1GHz,

All measurements for radiated emissions within the restricted bands were performed
using a Quasi-Peak detector with 300kHz VBW below 1GHz and a Peak detector with
1MHz VBW above 1GHz, A average detector with 10Hz VBW above 1GHz

All the emissions except fundamental from 18GHz~24GHz are at least 20dB below the
limit, and do not record.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409
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W Mo 6 KeFengFoad Elock 52,
A U D IX Han shan Seience&lndustry
shen zhen Guangdong

hitpedwraor andee comoen

Data: 8§ File: D:'2007 Report Data'C\CONTEL'ACS7O1060.EMI {12)
80 Level (dBuVin) Date: 2007-08-08
FCCPART15C
|
40———J
030 224, 418. 612, 806, 1000
Trace: (Discrete) Frequency iMHz)
Site no. : 3% Chamber Radiation Data no. :© 8
Dis. ~ Ant . © 3m 2598 Ant . pol. : HORIZONTAL
Limit : FCZC PARTL1E
Enw .~ In=. - 24=Cohex ESYS20 Enginesr : Skyle
EOT ; PS3 Cuitar Controller Dongel
FPower Rating : DC 5V From PC
Test mode ; CH1:2403MH=
H~H - ¥82721512 Rock band wireslsss guitar Dongsl for PS3
Data: 7 File: D:2007 Report Data'C}CONTEL'ACS7O1060.EMI {12)
20 Level {dBuvin) Date: 2007-08-08
FCCPART15 C
|
40 ————J
030 224, 418. 612, B06. 1000

Trace: (Discrete) Frequency (MHz)

Site no. : 3% Chamber Radiation Data no. @ 7

Dis. ~ Ant . © o a3m 2598 Ant . pol. : VERTICAL
Limit : FCC PARTLE

Env. ~ Ins. c 24=Coh6k ESVS20 Enginssr : Shkyle
EUT : P53 Guitar Controller Dongesl

Power Rating : DC 5V From PC

Test mode ; CH1:2408HH=

H-H - ¥8221512 Rock band wirslsss guitar Dongsl for PS3

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409
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m Hof Ee Feng Road Block 52,
A U D IX Han shan Seience&lndustry
shen zhen Guangdong

hitpedfwrw andes comen

Data: 9 File: D:'2007 Report Data'C'\CONTEL'ACS70O1060.EMI {12)
&0 Level {dBuWin} Date: 2007-08-03
FCCPART15 C
40———J
030 224, 418. 612, B06. 1000
Trace: {Discrete) Frequency iMHz)
Site no. : 3% Chamber Radiation Data no. @ 9
Di=. -~ Ant. © o 3m 25498 Ant. pol. : HORIZONTAL
Limit : FCC PARTLE
Enw. - Ins. o 24=Cohex ESY320 Enginesr : Skyle
EOT : PS2 Cuitar Controller Dongel
FPower Rating : DC 5V From PC
Test mode ; CHZ2:2440HH=
H~H - ¥82721512 Rock band wireslsss guitar Dongsl for PS3
Data: 10 File: D:'2007 Report Data'C\CONTEL'ACS70O1060.EMI {12)
o Level (dBuVin) Date: 2007-08-08
FCCPART15 C
|
40———J
030 224, 418. 612, BOG. 1000

Trace: {Discrete) Frequency (hHz)

Site no. : 3% Chamber Radiation Data no. @ 10

Dis. ~ Ant . © 3m 2598 Ant . pol. : VERTICAL
Limit : FCZC PARTL1E C

Enw .~ In=. - 24=Cohex ESYS20 Enginesr : Skyle
EOT ; PS3 Cuitar Controller Dongel

FPower Rating : DC 5V From PC

Test mode ; CHZ2:2440HH=

M~H - ¥82721512 Rock band wireslsss guitar Dongsl for PS3

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409
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o Mo Ee Feng Foad Block 52,
A U D Ix Man shan Science&Industoy
shen ghen Guangdong

hittp ey audic comoen

Data: 12 File: D:2007 Report DatalC'CONTELACS7O1060.EMI {12)
80 Level (dBuVian) Date: 2007-08-08

FCCPART15 C
!_

J I

0 30 224, 411. 812, 806. 1000

Trace: (Discrete) Frequency (MHz)

Site no. ; 3# Chamber Radiation Data no. : 12
Di=. ~» Ant. ©odm 2598 Ant . pol. : HORTZOHTAL
Limit ; FCC FARTLE C
Enwv. ~ In=s.  24=Cohe ESVs20 Enginssr : Skyle
EUT : FS3 Guitar Controller Dongel
Fower Kating : DC 5V From PC
Te=st mode : CH3:2474MHz
H-H » #8221512 Kook band wireless guitar Dongsl for P53
Ant . Cable Emi=z=ion
Freqg. Factor Lo=z= Reading Level Limit=s Margin Remark

{MHz ) {dE~-m) (dB} {(dBuV) (dBuV-m) (dBu¥-m) (dE)

213.33 10.1% 1.42 25.03 36,61 43.50 6. 404 ml
247.28 12 .46 1.46 19.05 3297 16.00 13.03 QF
284.14 13 .38 B9 19 .56 34053 46 .00 1147 ml3
353.98 15.36 .76 1540 Iz.52 46.00 13.448 )3
426,73 17.12 .81 14,89 33.82 46.00 12.13% QF
710.94 20.54 35 £.49 2938 1600 16 .62 QF

[=aX L, Sy
I bk b ek

Eemarks: 1. Emission Level= Antenna Factor + Cable Los=s + REeading.
2. The emission levels that are 20dB below the ofificial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409
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D] Hod Ee Feng Road Block 52,
A U D Ix Man shan Secience&lndustoy
shen zhen Guangdong

Ttdpefharanwr andin cor. o

Data: 11 File: D:2007 Report Data'CCONTELACS 7O 1060.EMI {12)
80 Level {dBuvim) Date: 2007-08-08
FCCPART15 C
|
10 - = 4
3
030 274, 418. 812, 808. 1000

Trace: (Discrete) Frequency (MHz)

Site no. ; 3% Chamber Radiation Data no. : 11
Di=. ~ Ant. odm 245498 Ant . pol. : VERTICAL
Limit . FCC PART1E C
Env. ~ Ins. T 24=CohRAE ESVSZ20 Enginssr : Skyls
EUT : PS3 Guitar Controller Dongel
Fower Rating : DC 5V From PC
Test mode . CHZ.2474MHz
H-H : #8221512 Rock band wirele== guitar Dongesl for PS3
Ant . Cable Emi=z=ion
Freq. Factor Lo=s EReading Leve=l Limit= Margin REemark
{MHz) tdB-m; (dB)} {dBu¥) {(dBuV-m) {dBuV-m} (dE;
1 0. 44 7.90 0.96 19.17 28.03 40,00 11.497 QP
2 211.39 10.32 1.37 25.00 36 .69 43 .50 6.81 QF
3 284.14 13 .38 1.59 149.13 34 .10 4p .00 11 .90 QF
4 353.98 15 3k 1.76 20.74 37 .86 46 .00 8.14 QF
|3 431.5% 17.00 1.99 1e.03 35.0% 46,00 10,93 QF
[ 638.19 20.2k 2.39 11.05% 33.70 46 .00 12 .30 QP

Eemark=: 1. Emi==ion Level= Antenna Factor + Cable Lo== + REeading.
2. The emission levels that are 20dE below the official
limit arse not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409



FCC ID:VFR8221512
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@M No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-2663594585-T7
Fax:4+86-T55-26632877
Postcode:518057

Data: 17 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (57)
120 Level (dBuV/m) Date: 2007-08-10
4
FCC PART 15/PEAK 2.4
60
]

’ 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. = Data no. —fhp B
Dis. / Ant. : 3m 3115 FACTIOR Ant. pol. : HORIZONTAL
Limit : FCC PART 15 PERLK 2.4
Env. / Ins. : 23%C/54% Engineer : Skyle
EUT : P53 Guitar Controller Dongel
Power Rating : DC 5V From PC
Test Mode : ITX CH1:2408MH=z
M/N : #8221512 Rock band wireless guitar Dongel for P53
Ant. Cable Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
[MHz) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 1272.00 24.%94 4.07 35.85 52.87 45.493 T74.00 28.07 Peak
2 1765.00 26.80 5.17 35.50 47.%91 44 .38 74.00 29.62 Peak
3 2105.00 28.30 5.75 35.27 47.23 46.01 T74.00 27.99 Peak
4 2408.00 29.03 6€.20 35.18 95.27 895.32 114.00 18.68 Feak
5 4060.00 33.72 8.68 34.69 39.48 47.19 T74.00 26.81 Feak
& 5420.00 36.35 9.69 34.34 38.45 50.15 74.00 23.85 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20d56 below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409



FCC ID:VFR8221512
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@M No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-2663594585-T7
Fax:4+86-T55-26632877
Postcode:518057

Data: 18 File: D:\2007 ReportiC\Contel\ ACSTQ1060.EMI (57)
Level (dBuV/m) Date: 2007-08-10
120
60
FCC PART 15 AV 2.4
G
1 23 5
U1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. = Data no. =18
Dis. / Ant. : 3m 3115 FACIOR Ant. pol. : HORIZONTAL
Limit : FCC PART 15 AV 2.4
Env. / Ins. : 23%C/54% Engineer : Skyle
EUT : P53 Guitar Controller Dongel
Power Rating : DC 5V From PC
Test Mode : ITX CH1:2408MH=z
M/N : #8221512 Rock band wireless guitar Dongel for P53
Ant. Cable Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
[MHz) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

1 1272.00 24.%94 4.07 35.85 43.87 36.93 54.00 17.07 Lverage

2 1765.00 26.80 5.17 35.50 3%9.91 36.38 54.00 17.62 Lverage

3 2105.00 28.30 5.75 35.27 38.23 37.01 54_00 16.99 Lverage

4 2408.00 29.03 6€.20 35.18 88.81 88.8 94 .00 5.14 Lverage

5 4060.00 33.72 8.68 34.69 30.48 38.19 54.00 15.81 Average

& 5420.00 36.35 9.69 34.34 30.45 42 _15 54._00 11.85 Lverage

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20d56 below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409



FCC ID:VFR8221512
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@M No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-2663594585-T7
Fax:4+86-T55-26632877
Postcode:518057

Data: 19 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (57)
120 Level (dBuV/m) Date: 2007-08-10
FCC PART 15/PEAK 2.4
60
G

0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. H Data no. : 19
Dis. / Ant. : 3m 3115 FACIOR Ant. pol. : VERTICAL
Limit : FCC PART 15 PERK 2.4
Env. / Ins. 1 23*C/54% Engineer : Skyle
EUT : P53 Guitar Controller Dongel
Power Rating : DC 5V From PC
Test Mode : TX CH1:2408MHz
M/H : #8221512 Rock band wireless guitar Dongel for P53
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV) (dBuV,/m) (dBuV/m) (dBE)
1 1272.00 24.%94 4.07 35.85 55.25 48.31 T74.00 25.69 Feak
2 1585.00 25.81 4.82 35.66 52.68 7.7 74.00 26.25 Peak
3 17€5.00 26.80 5.17 35.50 &50.71 47.18 T4.00 26.82 Peak
4 2408.00 29.03 6.20 35.18 88.41 g88.46 114.00 25.54 Feak
5 4247.00 33.49 8.77 34.64 40.97 48.59 T74.00 25.41 Feak
& 5420.00 36.35 9.69 34.34 39.60 51.30 T74.00 22.70 Feak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409



FCC ID:VFR8221512
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@M No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-2663594585-T7
Fax:4+86-T55-26632877
Postcode:518057

Data: 20 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (57)
120 Level (dBuV/m) Date: 2007-08-10
60
FCC PART 15 AV 2.4
| 3
123 5
U1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. Data no. z 20
Dis. / Ant. 3m 3115 FACIOR Ant. pol. : VERTICAL
Limit FCC PART 15 A4V 2.4
Env. / Ims. 23%C/54% Engineer : Skyle

EUT
Power Rating
Test Mode

P53 Guitar Controller Dongel
DC 5V From PC
TX CH1:2408MH=z

M/N #8221512 Rock band wireless guitar Dongel for PS3
Ant. Cable Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
: 1272.00 24.%94 4.07 35.85 46.25 39.31 54.00 14.69 Average
2 1585.00 25.81 4.82 35.66 45.68 40.75 54.00 13.25 Average
3 1765.00 26.80 5.17 35.50 42.71 39.18 54_00 14.82 Average
4 2408.00 29.03 6.20 35.18 83.a1 83.46 94.00 10.54 Average
5 3550.00 32.52 8.16 34.83 33.68 39 .53 54.00 14.47 Lverage
8 5420.00 36.35 9.69 34.34 30.60 42 30 54._00 11.70 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20d56 below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409



FCC ID:VFR8221512
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@M No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-2663594585-T7
Fax:4+86-T55-26632877
Postcode:518057

Data: 23 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (57)
120 Level (dBuV/m) Date: 2007-08-10
FCC PART 15/PEAK 2.4
60
g

3 5
1 2 hﬁfnwﬁﬂﬂ“Ju*Mr

0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. H Data no. : 23
Dis. / Ant. : 3m 3115 FACIOR AEnt. pol. : HORIZONTAL
Limit : FCC PART 15 PERK 2.4
Env. / Ins. 1 23*C/54% Engineer : Skyle
EUT : P53 Guitar Controller Dongel
Power Rating : DC 5V From PC
Test Mode : TX CH2:2440MHz
M/H : #8221512 Rock band wireless guitar Dongel for P53
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV) (dBuV,/m) (dBuV/m) (dBE)
1 1272.00 24.%94 4.07 35.85 51.97 45.03 T74.00 28.97 Feak
2 1687.00 26.45 5.03 35.57 47.%¢6 43.87 74.00 30.13 Peak
3 2241.00 28B.62 5.96 35.22 47.52 46.88 T4.00 27.12 Peak
4 2440.00 29.11 6.25 35.17 93.71 93.90 114.00 20.10 Feak
5 3380.00 32.04 T7.88 34.89 41.89 46.92 T74.00 27.08 Feak
& 5386.00 36.20 9.71 34.36 38.66 50.21 T74.00 23.79 Feak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409



FCC ID:VFR8221512
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@M No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-2663594585-T7
Fax:4+86-T55-26632877
Postcode:518057

Data: 24 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (57)
Level (dBuV/m) Date: 2007-08-10
120
60
FCC PART 15 AV 2.4
- 5}
19 3
U1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. = Data no. =2
Dis. / Ant. : 3m 3115 FACIOR Ant. pol. : HORIZONTAL
Limit : FCC PART 15 AV 2.4
Env. / Ins. : 23%C/54% Engineer : Skyle
EUT : P53 Guitar Controller Dongel
Power Rating : DC 5V From PC
Test Mode : IX CH2:2440MH=
M/N : #8221512 Rock band wireless guitar Dongel for P53
Ant. Cable Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
[MHz) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

1 1272.00 24.%94 4.07 35.85 42.97 36.03 54.00 17.97 Lverage

2 1697.00 26.45 5.03 35.57 38.96 34.87 54.00 19.13 Average

3 2241.00 28B.62 5.96 35.22 38.52 37.88 54_00 16.12 Lverage

4 2440.00 29.11 6€.25 35.17 88.71 88.90 94 .00 5.10 Average

5 3380.00 32.04 7.88 34.89 33.89 38.92 54.00 15.08 Average

& 5386.00 36.20 9.71 34.36 30.66 42._.21 54.00 11.79 Lverage

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20d56 below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409



FCC ID:VFR8221512
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@M No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-2663594585-T7
Fax:4+86-T55-26632877
Postcode:518057

Data: 21 File: 0:12007 ReportiC\Contel\ACS7Q1060.EMI (57)

120 Level (dBuV/m) Date: 2007-08-10

FCC PART 15 PEAK 2.4

; EWWWNM
12 4 imf44W“MJﬂu

0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. H Data no. : 21
Dis. / Ant. : 3m 3115 FACIOR Ant. pol. : VERTICAL
Limit : FCC PART 15 PERK 2.4
Env. / Ins. 1 23*C/54% Engineer : Skyle
EUT : P53 Guitar Controller Dongel
Power Rating : DC 5V From PC
Test Mode : TX CH2:2440MHz
M/H : #8221512 Rock band wireless guitar Dongel for P53
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV) (dBuV,/m) (dBuV/m) (dBE)
1 1272.00 24.%94 4.07 35.95 54.64 7.7 74.00 26.30 Feak
2 1612.00 26.00 4.86 35.66 51.83 47.03 T74.00 26.97 Feak
3 2440.00 29.11 6.25 35.17 B89.89 90.08 114.00 23.92 Peak
4 3465.00 32.28 8.04 34.86 42.10 47.56 T74.00 26.44 Feak
5 5420.00 36.35 9.69 34.34 38.6l1 50.31 T74.00 23.69 Feak
& 7936.00 7.97 11.7 34.58 40.77 55.92 T74.00 18.08 Feak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409



FCC ID:VFR8221512
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@M No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-2663594585-T7
Fax:4+86-T55-26632877
Postcode:518057

Data: 22 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (57)
Level (dBuV/m) Date: 2007-08-10
120
60
FCC PART 15 AV 2.4
| G :
12 4 5
U1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. = Data no. =
Dis. / Ant. : 3m 3115 FACIOR Ant. pol. : VERTICAL
Limit : FCC PART 15 AV 2.4
Env. / Ins. : 23%C/54% Engineer : Skyle
EUT : P53 Guitar Controller Dongel
Power Rating : DC 5V From PC
Test Mode : IX CH2:2440MH=
M/N : #8221512 Rock band wireless guitar Dongel for P53
Ant. Cable Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
[MHz) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

1 1272.00 24.%94 4.07 35.895 46.64 39.70 54._00 14.30 Average

2 1612.00 26.00 4.86 35.66 43.83 39.03 54.00 14.97 Lverage

3 2440.00 29.11 6.25 35.17 B84.89 85.08 94 .00 8.92 Lverage

4 3465.00 32.28 86.04 34.86 34.10 39.56 54._00 14.44 Lverage

5 5420.00 36.35 9.69 34.34 29.61 41 .31 54.00 12.69 Lverage

& 7936.00 7T.97T 11.76 34.58 32.77 47.92 54._00 6.08 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20d56 below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409



FCC ID:VFR8221512
Page 4-16

@M No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-2663594585-T7
Fax:4+86-T55-26632877
Postcode:518057

Data: 25 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (57)
120 Level (dBuV/m) Date: 2007-08-10
FCC PART 15/PEAK 2.4
60

0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. H Data no. : 25
Dis. / Ant. : 3m 3115 FACIOR AEnt. pol. : HORIZONTAL
Limit : FCC PART 15 PERK 2.4
Env. / Ins. 1 23*C/54% Engineer : Skyle
EUT : P53 Guitar Controller Dongel
Power Rating : DC 5V From PC
Test Mode : ITX CH3:2474MHz
M/H : #8221512 Rock band wireless guitar Dongel for P53
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV) (dBuV,/m) (dBuV/m) (dBE)
1 1272.00 24.%94 4.07 35.95 48.92 41.98 T74.00 32.02 Feak
2 1585.00 25.81 4.82 35.66 47.72 42.7%9 T74.00 31.21 Feak
3 1986.00 27.97 5.59 35.32 46.27 44 .51 T4.00 29.49 Peak
4 2275.00 28.71 6.01 35.22 46.61 46.11 T74.00 27.89 Feak
5 2474.00 25.1%9 6.30 35.16 ©92.03 92.36 114.00 21.64 Feak
& 5386.00 36.20 9.71 34.36 38.7%9 50.34 T74.00 23.66 Feak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409



FCC ID:VFR8221512
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@M No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-2663594585-T7
Fax:4+86-T55-26632877
Postcode:518057

Data: 26 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (57)
Level (dBuV/m) Date: 2007-08-10
120
60
FCC PART 15 AV 2.4
g
4
123
U1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. = Data no. = 2
Dis. / Ant. : 3m 3115 FACIOR Ant. pol. : HORIZONTAL
Limit : FCC PART 15 AV 2.4
Env. / Ins. : 23%C/54% Engineer : Skyle
EUT : P53 Guitar Controller Dongel
Power Rating : DC 5V From PC
Test Mode : IX CH3:24T74MH=Z
M/N : #8221512 Rock band wireless guitar Dongel for PS3
Ant. Cable Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
[MHz) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

1 1272.00 24.%94 4.07 35.85 39.92 32.98 54._00 21.02 Average

2 1585.00 25.91 4.82 35.66 8.72 33.7%8 54.00 20.21 Average

3 1986.00 27.97 5.59 35.32 37.27 35.51 54_00 18.49 Lverage

4 2275.00 28.71 6€.01 35.22 38.61 38.11 54._00 15.89 Average

5 2474.00 29.19 6.30 35.16 83.03 83.36 84.00 10.64 Average

& 5386.00 36.20 9.71 34.36 31.79 43.34 54._00 10.66 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20d56 below the official
limit are not reported.

- 10 -

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409



FCC ID:VFR8221512
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@M No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-2663594585-T7
Fax:4+86-T55-26632877
Postcode:518057

Data: 27 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (57)
Level (dBuV/m) Date: 2007-08-10
120
FCC PART 15 PEAK 2.4
60 -
5 4]
I e
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. H Data no. : 27
Dis. / Ant. : 3m 3115 FACIOR Ant. pol. : VERTICAL
Limit : FCC PART 15 PERK 2.4
Env. / Ins. 1 23*C/54% Engineer : Skyle
EUT : P53 Guitar Controller Dongel
Power Rating : DC 5V From PC
Test Mode : ITX CH3:2474MHz
M/H : #8221512 Rock band wireless guitar Dongel for P53
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV) (dBuV,/m) (dBuV/m) (dBE)
1 1306.00 25.00 4.16 35.93 49.18 42.41 T74.00 31.59 Feak
2 1850.00 27.25 5.31 35.43 £50.18 47.31 T74.00 26.69 Feak
3 2474.00 29.19 6.30 35.16 B6.22 8€6.55 114.00 27.45 Peak
4 3516.00 32.42 8.12 34.84 41.42 47.12 T74.00 26.88 Feak
5 5386.00 36.20 8.7 34.36 38.80 50.35 T74.00 23.65 Feak
& 7307.00 37.50 10.82 34.46 39.75 53.61 T74.00 20.39 Feak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.

- 11 -

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409
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@M No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-2663594585-T7
Fax:4+86-T55-26632877
Postcode:518057

Data: 28 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (57)
Level (dBuV/m) Date: 2007-08-10
120
60
FCC PART 15 AV 2.4
5 ¥ |
2 4
1
U1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. = Data no. =2 s
Dis. / Ant. : 3m 3115 FACIOR Ant. pol. : VERTICAL
Limit : FCC PART 15 AV 2.4
Env. / Ins. : 23%C/54% Engineer : Skyle
EUT : P53 Guitar Controller Dongel
Power Rating : DC 5V From PC
Test Mode : IX CH3:24T74MH=Z
M/N : #8221512 Rock band wireless guitar Dongel for PS3
Ant. Cable Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
[MHz) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 1306.00 25.00 4.16 35.93 41.18 34.41 54._00 19.5%9 Lverage
2 1850.00 27.25 5.31 35.43 41.18 38.31 54.00 15.69 Average
3 2474.00 29.19 6.30 35.16 83.22 83.55 94 .00 10.45 Average
4 3516.00 32.42 8.12 34.84 33.42 39.12 54._00 14.88 Lverage
5 5522.00 36.6%9 9.66 34.32 29.78 41.81 54.00 12.19 Average
& 7307.00 37.50 10.82 34.46 31.75 45.61 54._00 8.39 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20d56 below the official
limit are not reported.

L

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409
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o] No.6 Ke Feng Road,Bl;ck 52,
| I IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-26639495-7
Fax:+86-755-26632877
Postcode: 518057

Data: 31 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (57)
120 Level (dBuV/m) Date: 2007-08-10
FCC PART 15 PEAK 2.4
60

WWWWWWW

0 12000

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Power Rating :

19200. 20400. 21600. 22800. 24000
Frequency (MHz)
Data no. @ 31
3m 3115 FACTICR Ant. pol. : HORIZONTAL
: FCC PART 15 PERK 2.4
: 23%C/54% Engineer : Skyle

P53 Guitar Controller Dongel
DC 5V From PBC

Test Mode : TX CH1:2408MH=z
M/N #8221512 Rock band wireless guitar Dongel for PS3
Data: 32 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (57)
120 Level (dBuV/m) Date: 2007-08-10
FCC PART 15 PEAK 2.4
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19200. 20400. 21600. 22800. 24000
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Data no. : 32
Zm 3115 FACTCR &nt. pol. : VERTICAL
: FCC PRRT 15 PEAK 2.4
: 23*C/54% Engineer : Skyle

P53 Guitar Controller Dongel
DC 5V From BC

#8221512 Rock band wireless guitar Dongel for PS3

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409



FCC ID:VFR8221512
Page 4-21

o] No.6 Ke Feng Road,Bl;ck 52,
| I IX ShenZhen Science & Industry Park
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Data: 34 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (57)
20 Level (dBuV/m) Date: 2007-08-10
FCC PART 15 PEAK 2.4
60
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Data no. 1 34
3m 3115 FACTCR AEnt. pol. : HORIZONTAL
: FCC PART 15 PEARK 2.4
: 23%C/54% Engineer : Skyle

P53 Guitar Controller Dongel
DC 5V From PBC

Test Mode : TX CHZ:2440MH=z
M/N #8221512 Rock band wireless guitar Dongel for PS3
Data: 33 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (57)
20 Level (dBuV/m) Date: 2007-08-10
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Data no. : 33
3m 3115 FACTCR Ant. pol. : VERTICAL
: FCC PART 15 PERK 2.4
: 23%C/54% Engineer : Skyle

P53 Guitar Controller Dongel
DC 5V From BC

¥8221512 Rock band wireless guitar Dongel for P53
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Data: 35 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (57)
120 Level (dBuV/m) Date: 2007-08-10
FCC PART 15 PEAK 2.4
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P53 Guitar Controller Dongel
DC 5V From PBC

Test Mode : TX CH3:2474MH=z
M/N #8221512 Rock band wireless guitar Dongel for PS3
Data: 36 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (57)
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P53 Guitar Controller Dongel
DC 5V From PC

#8221512 Rock band wireless guitar Dongel for PS3
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5. BAND EDGE COMPLIANCE TEST
5.1. Test Equipment
Item |Equipment |Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval
1. |[Spectrum |Agilent E4407B MY41440292 [May 11, 07 |1 Year
2.  |Amp HP 8449B 3008A00863 (May 11, 07 |1 Year
3. |Antenna EMCO 3115 9607-4877  |Jan. 23,07 |[1.5 Year
4. |HF Cable |Hubersuhne [Sucoflex104 |- May 11, 07 |1 Year

5.2. Test Information

EUT: PS3 Guitar Controller Dongle

M/N: #8221512 Rock band wireless guitar Dongle for PS3
Test Date: Aug.10, 2007

Ambient Temperature: 23C

Relative Humidity: 54%

Test standard: FCC PART 15C: 15.249

Test mode: Transmitting
Test Frequency: CH1: 2408MHz  CHS3: 2474MHz
Test By: Skyle

NOTE: This test was performed with antenna in horizontal and the maximum value would
obtained in the position.

5.3. Test Results
Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409
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(] No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-T755-26639495-7
Fax:+86-T55-26632877
Postcode:518057

Data: 29 File: D:\2007 Report\C\Contel\ACSTQ1060.EMI (57)
120 Level (dBuV/m) Date: 2007-08-10
FCC PART 15 PEAK 2.4
4
60
3
“*‘1‘ wHhAHJwWMhﬂ4MM5hHHwV*Wnﬁﬂwuﬁﬁ%ﬂJumnﬁﬂNuwﬂﬁMﬁf
° 2350 2370. 2390. 2410. 2430. 2450
Frequency (MHz)
S5ite no. £ Data no. : 29
Dis. / Bnt. : 3m 3115 FACTOR Ant. pol. : HORIZONTAL
Limit : FCC PART 15 PEAK 2.4
Env. / Ins. : 23%C/54% Engineer : Skyle
EUT : P53 Guitar Controller Dongel
Power Rating : DC 5V From PC
Test Mode : TX CH1:2408MH=z
M/N : ¥8221512 Rock band wireless guitar Dongel for P53
Ant. Cable Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
[MHZ) {dB/m) (dB) [dBE) (dBuV) (dBuV/m) (dBuV/m) (dB)
2 § 2355.30 28.91 6.12 35.19 432.03 42 .87 74.00 3113 Peak
2 2400.00 28.99 6.20 35.18 40.13 40.14 74.00 33.86 Peak
3 2422.00 28.07 6.22 35.17 46.46 46.58 114.00 6€7.42 Peak
4 2440.00 29.11 6.25 35.17 853:.12 H3.321 114.00 20.69 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss — Amp Factor + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

el

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409
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(i) HNo.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong,China

Tel:+86-755-2663594585-7
Fax:+86-T755-26632877
Postcode:518057

Data: 30 File: D:12007 ReportiC\Contel\ACS7Q1060.EMI (57)
120 Level (dBuVim) Date: 2007-08-10
1
FCC PART 15 PEAK 2.4
60

" 24335 24535 24735 2493.5 2513.5 2533.5
Frequency (MHz)
Site mno. = Data no. = 20
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZONTAL
Limit : FCC PART 15 PEZK 2.4
Env. / Ins. : 23%C/54% Engineer : Skyle
EUT : P53 Guitar Controller Dongel
Power Rating : DC 5V From PC
Test Mode : TX CH3:2474MHz
M/N : #8221512 Rock band wireless guitar Dongel for P33
Ant. Cable Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
[MH=z) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) [dB)
1 2440.00 29.11 6.25 35.17 92.24 92.43 114.00 21 .57 Peak
2 2458.00 29.15 6€.28 35.17 46.73 46.99 114.00 £€7.01 Peak
3 2483.50 29.19 €.30 35.16 40.35 40.68 74.00 33.32 Peak
4 2520.60 29.29 6€.39 35.14 42.02 42 .56 74.00 31.44 Peak

Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

14 -
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20DB BANDWIDTH TEST
6.1. Test EQuipment
Item |Equipment |Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval
1. |[Spectrum |Agilent E4407B MY41440292 [May 11, 07 |1 Year
2.  |Amp HP 8449B 3008A00863 (May 11, 07 |1 Year
3. |Antenna EMCO 3115 9607-4877  |Jan. 23,07 |[1.5 Year
4. |HF Cable |Hubersuhne [Sucoflex104 |- May 11, 07 |1 Year

6.2. Test Information

EUT: PS3 Guitar Controller Dongle

M/N: #8221512 Rock band wireless guitar Dongle for PS3
Test Date: Aug.10, 2007

Ambient Temperature: 23C

Relative Humidity: 54%

Test standard:

FCC PART 15C: 15.215

Test mode: Transmitting
Test Frequency: CH1: 2408MHz CH2: 2440MHz CH3: 2474MHz
Test By: Skyle

6.3. Test Results
Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409
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7. DEVIATION TO TEST SPECIFICATIONS

[ NONE]

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07409





